. 3
S0

< L
5 z

S ¢ w U
ra_“ <W
g 5 3 33
- = W S =
0 8 Q
O V2 <
al
N b




Rﬁ? Ref. Designation Description Qte
3 0300011207 [Vis HM12x60z Screw HM12x60z

64 300011401 [Vis H M14x90-34 7 cl 8.8 Screw H M1 4x90 34zcl8.8

65 0300010804 [Vis HM 8x110 z Screw~M8 10z

66 0300090301 [Vis DURO PTWN 1752 S35x 8 Screw D

67 0300210602 |Ecrou frein M 6 Z Blocklng nu’r Mé1Z 2
68 0300210601 |Ecrou Mé BDR Blocking nut M6 BDR 2
69 0300210802 (Ecrou freinM 87 Blockingnut M 8 / 2
70 0300211001 |Ecrou frein M 107 Blocking nut M 10 Z 1
71 0300211201 [Ecrou frenM 127 Blocking nut M 12 7 2
72 0300211402 |Ecrou frein M14 7 Blocking nut M 147 1
73 0300201002 [Ecrou HM 10z ut HM 10z ]
74 030 6050 Fcrou HM 6 zemb cr ut H Mé z notched shoulder 7
75 0300260801 |Ecrou HM8 zemb cr Nut H M8 z notched shoulder 7/
76 0300400802 [Rondelle M8x18x1.5 Z Washer M8x18x1.5 Z 3
77 0300430801 [Rondelle contact 8 Contact washer 8 2
78 0300401201 |Rondelle M 12x27x2.5 7 Washer M 12x27x2.57

79 0300400602 [Rondelle Méx14x1.2 Z Washer Mé6x14x1.2 Z

80 0300400301 |Rondelle M 3.2x10x1 Z Washer M 3.2x10x1 7

81 0301010011 [Goupille arceau @10 Clip pin @10 2
82 0301010010 |[Goupille arceau @8 Clip pin @8 6
83 0503000036 |Etig. "securité” Safety label 1
84 0503000045 |Etiq. "gaz avec stop” Label "throttle control with stop” ]
84 0503000043 |Etiquette gaz sans stop Label throttle control without stop ]
85 0503000029 |Etig. "Embrayage” Label "clutch lever" 1
86 0503000032 |Etig. "MAV -MAR- Invers" Label foward and reverse gear ]
87 0503000031 |Etiquette Marche/Arrét On/Off Label 1
200 3002000307 |joue carter 1/5 boul Transmission Housing 2
201 0306010020 |Roulemen Ball-Race 2
202 0306010015 [Roulement 6204 2RS Ball race 6204 2RS ]
203 | 0306010016 [Roulement 6204 2 RS épaulé Shouldered Ball-race 1
204 0306050010 [Arbre de travail 1/5 40 dtsx12.7 Blade shaft i
205 0306050016 [Pignon 8 dis pas 12.7 pinion ]
206 0306020022 [Chaine 12.7 RSF (80 maillons} Chain 12.7 RSF {80 links} 1
207 0341000059 [joint carfer 1/5 bleu Washer blue 2
208 0302020009 [Entretoise 24x 16 x5 Spacer24x16x5 1
209 0341000014 |Bouchon Grease cap 2
210 0300010608 | Vis HM6x12 Screw HM6x12 12
211 0300010801 |Vis HM 8x16 z Screw HM 8x16 z 4
212 0300210602 [Ecrou frein M 67 Blockingnut M 67 12
213 0300210802 |Ecrou frein M 817 Blocking nut M 87 4
300 | 3003000014 [Supp roue fronspor’r Front wheel bracket 1
301 0309000013 [Roue ayani @200 ront wheel 3200 1
302 0305010002 [Ressort TR 15x102 18/10 Zing Wheel sprin

3 3000711007 [VisHM 10x55 7 Screw H M 10x55
3 0300011206 [Vis H M12x80730 7SO 4014 Screw HM 2x80/ 0 71504014
461001 {Rondelle starlock @10 Starock quher @10

306 0300211001 |[Ecrou frein M 10 Z Blocking nut M 107 1
307 0300211201 |Ecrou frein M 127 Blocking nut M 127 1




\

Rﬁo Ref. Designation Description Qte
1 3002010501 {Chassis Gris 8120 Chassis Grey 8120 1
2 3001000021 [Carft1/5 boul inv mec joint Transmission 1
3 3001000031 |Roue transport motobineuse Transport wheel tiller 1
4 3002100503 (Guidon Elite GX Gris (8120} Grey {8120) Elite handelbar GX 1
4 3002100501 |Guidon Elite gris Grey Handelbar 1
4 3002100301 [Guidon Elite noir Black Handelbar |
5 3002001303 [TOle protection centrale Rouge 3001 Gear protective cover Red 3001 1
5 3002000507 |Tole protection centrale Gris 8120 Gear protective cover Grey 8120 1
6 3002001301 [Extension droite Rouge 3001 R.H.S guard extension Red 3001 1
6 3002000501 |[Extension droite Gris 8120 R.H.S guard extension Grey 8120 1
7 3002001302 [Extension gauche Rouge 3001 L.H.S guard extension Red 3001 1
7 3003000502 |Extention gauche Gris 8120 L.H.S guard extension Grey 8120 1
8 3002000311 [Tole Manette de vitesse Gear level cover 1
9 3002000302 |[Eperon Noir Black spur 1
10 3002000104 [Levier emb motobineuse Cluich iever 1
11 0304000044 |Manette vitesse Gear lever 1
12 0306040001 |Inverseur motobineuse Reversing gearbox ]
13 0306050001 |Arbre primaire moto Mar avant primary shaft 1
14 0340010053 |Capot courroie rouge 3001 Belt cowl red 3001 1
14 0340010019 |[Capot courroie orange Belt cowl orange 1
15 0340010054 |Capot mancheron rouge 3001 Handle cowl red 3001 1
15 0340010018 {Capot mancheron orange Handle cowl orange i
16 0341000003 |Galet dembrayage 2 épaulements Runner 1
17 0302020020 |Entretoise levier embrayage Spacer 1
18 0305020005 |Ressort de torsion levier emb Cluich spring 1
19 0306060004 |Poulie moteur MAV @50 ales 19.06 Forward gear puliey ©50 1
19 0306060005 |Poulie moteur MAV-MAR @55 Reverse gear pulley @55 1
20 0341000007 [Poulie transmission Transmission pulley 1
21 0302010021 |[Axe fixation poulie Pulley pin shaft 1
22 0306030002 [Courroie Bareback 6841 Gts Bareback Belt 6841 Gts 1
22 0306030003 [Courroie MAV Foward gear belt 1
23 0330032001 |Grille Echappement EX Exhaust grill EX 1
24 0320010001 |Disque @25 Disk @25 2
25 0320010014 |fraise depart DEM STD 40x4G Twin rotating blades 40x4 L STD 1
26 0320010013 |fraise depart DEM 40x4 D Twin rotating blades 40x4 R STD 1
27 0001000021 [Couteau Gauche 40x4 Blade [H 40x4 1
28 0001000020 [Couteau Droit 40x4 Blade RH 40x4 1
29 0320010016 |fraise addit. STD 40x4 G Additional blade assembly L 2
30 0320010015 |Fraise addit. STD 40x4 D Additional blade assembly R 2
31 0301060003 [Collier polya Collar 1
32 0304000035 |[guide courroie MAR Drive-belt guide reverse gear ]
32 0304000036 |guide courroie MAV Drive-belt guide forward gear 1
33 0307010021 [Levier LAB @25 course 30 lever LAB @25 stroke 30 1
34 0341000063 |poignee bi-matiere grip * 2
35 0330012006 [Switch arrét moteur Honda (GX) Switch engine cut-off Honda (GX] 1
36 0341000021 [Embou manette vitesse noir End tube ]
37 0307020003 |[Manette de gaz Accelerator lever 1
38 0307020001 |Cache manette 17312 noir Accelerator lever housing 1
39 0308040013 |[Cdble gaz (BS65) Throttle cable (BS65) 1
39 0308040004 |Cable gaz (GX) Throttle cable (GX) 1
39 0308040007 |Cdable de gaz 1210 x LF5é Throttle cable (EX 17) i
40 0308010002 |Cable vitesse x Inv Méca Reverse gear cable 1
41 0308020045 |Cdable d'embr Motob Elite manette LABC 7 Clutch cable 1
42 0302010024 |Axe levier inv vit02 Lever spindle 1
43 0340010004 |Cache intérieur Inner casing shell 1
44 0341000064 |Joint de blocage Locked sedal 2
45 0302020011 |Entretoise épaulée 13 x 9 x 12.5 Spacer 13x9x 12.5 2
46 0302020028 |Entretfoise 14 x 2 x 15.3 Spacer 14x9x 15.3 4
47 0302020037 |Entretoise poignée de serrage Spacer ]
48 0303000007 |Piece intermédiaire Filler plece 1
49 0300801401 |Poignee de serrage Handlebar tightening lever 1
50 0301040001 |Clavette 4.76x4.76x40 Key 4.76x4.76x40 1
51 0301050001 [Clips 4.2 Clips 4.2 6
52 0301070001 |Circlips E 13 Circlips E 13 1
53 0300080405 |Vis Tole 4.2x19 Screw 4,2x19 6
54 0300030603 1Vis TF HC Méx45z DIN 7991 Screw TF HC Méx457 DIN 7991 1
55 0300060502 [Vis 5/16 TH24z 1.g.32 emb cr Screw 5/16 TH24z Lg.32 notched shoulder 2
56 0300040801 [Vis STHC M8x16 Screw ST HC M8x16 1
57 0300010609 |Vis HM éx16 zemb cr Screw HM 6x16 z notched shoulder 7
58 0300010815 |Vis HM 8x16zemb cr Screw H M8x16 z notched shoulder 2
59 0300010817 {Vis HM 8x40 zemb cr Screw HM8x40z notched shoulder 4
60 0300010837 |Vis HM 8x55zemb cr Screw HM8x55z7 notched shoulder 2
61 0300010604 |Vis HM6x35z Screw HM6x35z
62 0300011003 [Vis HM 10x35z FST Screw HM 10x35z FST

N




PR

B
Z

@\/..,v 41/9(
0=




